



CLIENT: Tompkins Bluestone Company, Inc.
325 Tar Hollow Road
PO Box 776
Hancock, NY 13783

DATE: 6/21/2013

REPORT NO: AG-1

ON SAMPLE OF: Natural Building Stone - Green Natural Cleft

SAMPLE RECEIVED: June 18, 2013 (Sampled and shipped to CTL by Client)

MARKED: Quality Control

CERTIFICATE OF TEST AND ANALYSIS

EXAMINED WITH THE FOLLOWING RESULTS:

<u>Sample #</u>	<u>Coefficient of Friction / Slip Resistance</u>	
	<u>Dry Condition</u>	<u>Wet Condition</u>
1	0.77	0.72
2	0.76	0.71
3	0.71	0.65

Report to: 2 - above, Email

Respectfully submitted,
CERTIFIED TESTING LABORATORIES, INC.

Robert W. Ruhf
Vice President



All reports are the confidential property of Clients, and information contained may not be published or reproduced, pending our written approval.